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(The graph is attached)

Procedure condition:
DSC: Rate: 10°C/min, atmosphere: Nitrogen

Comments:

1- Sampling was done by applicant.

2- This result is valid just for this received sample.

3- Amount of sample is in accordance with the standard.

4- The above test has been done in Petrochemical Research and Technology Company.
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Application date - Sample Tested on 2022/11/09
- Agreements:
Sample code - Production date - -Iran Polymer and Petrochemical
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imit
SCI SCE
1 Yell ISO 1722 -
ellowness Index 7223 NG 152 2.69

Procedure condition:
Yellowness Index:
D65, 10°, Specimen thickness: 1 mm

Comments:

1- Sampling was done by applicant.

2- This result is valid just for this received sample.

3- Amount of sample is in accordance with the standard.

4- Yellowness value of the white backing plate is 1.83 in SCI mode and 2.34 in SCE mode.
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- The authority license for
research collaboration with the
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Industrial Research of Iran
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-Iran Polymer and Petrochemical

Institute
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Tel: +98 9122766995 Fax: - Type of standard - - Gostaresh Plastic
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Standar Neas
No. Test Measurement Standard d Limit Result Slight | Major | Critical
Dynamic Mechanical Thermal Tg: -15.53°C

Analysis (DMTA)

ASTM E1640-18 -

(The graph is attached)

Procedure condition:
DMTA:

Bending mode, Frequency: 1 Hz, Displacement amplitude: 10pum, Rate: 5°C/min,

4.05 mm, Thickness: 1.09 mm

Specimen dimensions: length: 10 mm, Width:

Comments:
1- Sampling was done by applicant.

2- This result is valid just for this received sample.
3- Amount of sample is in accordance with the standard.

4- The above test has been done in Iran Polymer and Petrochemical Institute.
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Iran Polymer and Petrochemical Institute (DMA Lab): METTLER STAR® SW 14.00



